City of Rockaway Beach

Tillamook County, Oregon

Water System
Master Plan Update

January 2014
Project No. 2004-027-40

Prepared By:

2316 Portland Rd, Suite H
Newberg, Oregon 97132

503.554.9553

Consulting fax503537.9554
E n g neer s mail@hbh-consulting.com
B - - _ioe o







Table of Contents

SECTION ES - EXECUTIVE SUMMARY

SECTION 1 - INTRODUCTION

1.1 Background..........ooooi i 1-1
1.2 Study ObJECHIVE ..o 1-1
1.3 SCOPE Of STUAY ... 1-2
1.3.1  Planning Period ...............uuuuuiiiiiiiiiiiiiiiiiiiiiiiiiiiiieiieiiieeiennnes 1-2
1.3.2 Planning Ar€a........cooooeuiiiiiii e 1-2
R TR A o T4 Q=T 1-2
1.4 AULNOTIZAtION ... 1-3
1.5 ACKNOWIEAGMENL ... 1-3
SECTION 2 - STUDY AREA
21 Physical ENVIronmMent.........ccoooioe e 2-1
[...]
foreseeable future. Extensive logging in the area upstream of the City's intake began in the summer
of 2012.

Historic Stream Flows

Hydrologic data for Jetty Creek were obtained from the Oregon State Water Resources Department.
The gauging station (Gauge: 14301250) on Jetty Creek is located 300 feet upstream of the City’s
water treatment plant. The period of record reviewed dated from 1979 to 1995. Figure 4-1 below
shows the historical data for the gauging station.

Figure 4-1 - Jetty Creek Historic Stream Flows (Gauge: 14301250)

350

200

150

Streamflow (cfs)

100

50 (] 3 II

4-2 HBH Consulting Engineers, Inc.



City of Rockaway Beach Section 4
Water System Master Plan Existing Water System

Based on the period of recorded analyzed, the average flow in the creek is 9.8 cfs. These flows vary
considerably based on seasonal conditions. Highest streamflows typically occur in winter months and
low flow conditions are usually observed in late summer and early fall. The maximum flow of 308
cfs was recorded on January 23, 1982. A minimum flow of 0.57 cfs was recorded on September 28,
1994. The following table shows monthly average, maximum, and minimum stream flow recorded
between 1975 to 1995

Table 4-2 - Seasonal Minimum In-Stream Water Rights

Stream Flow (cfs)

Average Max Min
January 17.6 308 2.5
February 18.0 150 2.5
March 14.8 107 3.0
April 11.0 96 2.9
May 7.0 22 3.0
June 53 53 1.5
July 33 56 1.1
August 2.0 9 0.9
September 2.5 19 0.6
October 4.2 62 0.8
November 13.7 117 0.8
December 19.0 187 1.8

Water Quality

Jetty Creek is the primary source for the water system and generally provides good quality water,
expect immediately following storm events when runoff results in high turbidities. Winter storms
increase sediment runoff into Jetty Creek. Also the higher streamflows in winter agitate settled
particle at the bottom of the streambed and re-suspend them in the water. These actions result in
increased turbidity in the water of Jetty Creek. The problems concerning sediment in the creek have
significantly increased as a result of the extensive logging in the watershed upstream of the City's
intake.

Records are kept by the City for the raw water influent from Jetty Creek. These records include
turbidity, pH, and temperature. The following table compares a summary of these data for the
previous two years with data analyzed from 2002 to 2007

HBH Consulting Engineers, Inc. 4-3



Section 4 City of Rockaway Beach
Existing Water System Water System Master Plan Update
Table 4-3 - Summary of Raw Water Characteristics
Water Quality Parameter Zggi-lir(s)?: 2011 2012

Turbidity (NTU)

Average 1.5 4.2 3.0

Minimum 0.4 0.5 0.5

Maximum 41.1 47.0 30.0
pH

Average 8.0 7.6 6.7

Minimum 5.8 6.2 6.0

Maximum 9.0 9.2 8.1

Temperature (°C)

Average 12.8 10.1 11.1
Minimum 5.0 4.0 5.4

Maximum 18 18.1 17.3

Flow Restrictions

There are several stream flow dependent species in Jetty Creek that have been identified by the
Oregon Department of Fish and Wildlife (ODFW) and US Fish & Wildlife as sensitive or threatened.

These include:

e Coho Salmon — listed federally as a threatened species and by ODFW as a sensitive-critical

species

e (Coastal Cutthroat Trout — listed by ODFW as a sensitive-vulnerable species.

e (Coastal Steelhead — listed by ODFW as a sensitive-vulnerable species.

e Chum Salmon — listed by ODFW as a sensitive-critical species.

In 1968, legislation was passed to allow minimum stream flow requirements to be established in some
reaches of rivers and streams in Oregon to protect fish and other wildlife. An in-stream water right to
support aquatic life was established for Jetty Creek by Oregon Water Resource Department (OWRD)
to ODFW in May of 1981 (Certificate 59625). The ODFW water right is junior to the City’s 1969
water right on Jetty Creek but senior to its 1981 water right. As a result, the City cannot withdrawal
its full water right from Jetty Creek unless the minimum flow requirement for aquatic life is achieved.
If necessary the City may implement strict water curtailment restrictions to circumvent the in-stream
water right. The minimum flow requirements and seasonal time frames are shown in Table 4-4.

Table 4-4 - Seasonal Minimum In-Stream Water Rights

Time Period

Minimum Flow (CFS)

Oct1- Oct 15

2.0

October 16 — March 31

5.0

April 1 — September 30

0.5

4-4

HBH Consulting Engineers, Inc.



City of Rockaway Beach Section 4
Water System Master Plan Existing Water System

4.1.3 Raw Water Intake

The raw water intake is located on Jetty Creek in Township 2N, Range 10W, Section 17 NE SE
adjacent to the City’s water treatment plant. The existing raw water intake consists of a small in-
channel raw water storage impoundment created by a low concrete dam and a direct raw water intake
line to a duplex pump station. The entirety of Jetty Creek's streamflow is directed through the
impoundment, where it is temporarily stored before either being diverted to the City's WTP or spilling
over the dam to the lower reach of Jetty Creek and ultimately discharging to the Pacific Ocean. The
raw water pump station delivers the raw water to the City’s water treatment facility located adjacent
to the pumping station.

Based on site survey information, the City’s impoundment has a maximum surface area of roughly
3,000 square feet or 0.07acres. The bottom of the impoundment is at an approximate elevation of 38
feet. The top of the impoundment dam spillway is at an approximate elevation of 42 feet giving the
impoundment a maximum depth of approximately 4 feet. The existing impound has an estimated
maximum volume of approximately 50,000 gallons. Due to accumulation of sediment upstream of the
dam, the impoundment is cleaned out and deepened annually.

The water level in the impoundment is maintained by a concrete dam that is approximately 21.5 feet
in length. The existing spillway has dimensions of roughly 11.5 feet across by 1 foot depth. An
attempt was made to provide for fish passage through the City’s diversion by constructing a fish
ladder within the foot print of the diversion dam. However, the fish ladder is undersized and too
steep to allow for successful passage through the impoundment structure. The City is currently not
required to provide fish passage.

Raw water from Jetty Creek is diverted through a 12-in vertical screen pipe that tees into a 42-in DIP
and discharges to the intake pump station wetwell. The bottom of the wetwell is at an elevation of
285.2 feet. The intake pump station was replaced in 2010 as part of the WTP improvements. The
station consists of two horizontal, end-section centrifugal Goulds pumps, each with a pumping rate of
approximately 500 gpm. The pumps discharge raw water to the WTP through 8-in piping.

4.2 WATER TREATMENT

The original WTP was constructed in 1975. In 2009, the City of Rockaway Beach received American
Recovery and Reinvestment Act (ARRA) funding to replace its old and deteriorating conventional
filtration water treatment plant (WTP) with a new packaged ultramembrane filtration system
manufactured by WesTech. Construction on the new facility began in 2010 and was completed in
2011. In addition to replacing the treatment equipment, the project also replaced intake pumps,
retrofitted the existing intake pump station, remodeled the treatment building, updated electrical and
mechanical equipment, and installed three new distribution pumps.

The WTP is located adjacent to the Jetty Creek intake north of the City. The treatment system
housing consists of a concrete slab on grade metal sided facility containing a chemical storage area
and a combined membrane plant operations and storage room. A separate wooden building adjacent
to the WTP contains office space and houses the distribution pumps and controls. The City has an
emergency backup generator located at the WTP that can be used to operate plant production during
power outages.

HBH Consulting Engineers, Inc. 4-5



Section 4 City of Rockaway Beach
Existing Water System Water System Master Plan Update

Table 4-5 provides a summary of the WTP system. Additional details on treatment components are
provided in the following pages.

Table 4-5 - Water Treatment Plant Summary

Year Constructed 2010

Type Ultramembrane - WesTech Polymen UF 120S2
Design Capacity 1.15 mgd

Disinfection Hypochlorite

Virus Removal Credit (Filter) 1.0

Cyotosporidium Removal Credit (Filter) 4.0

Giardia Log Removal Credit (Filter) 4.0

Giardia Log Removal Credit (Disinfection) 0.5

Water system security measures at the City's WTP comply with requirements of OAR 333-061. The
treatment plant has exterior security lighting, fenced parameters, and all enclosures are locked. The
access road to the plant is also gated. All access points to treatment facilities are locked and can only
be accessed by City personnel.

4.2.1 Treatment Process Components

Raw water from the intake pump station is pretreated using chemically injection and pressure filters
then pumped to one of two membrane filtration skids for treatment. Filtered water is then disinfected
using sodium hypochlorite and discharged to the WTP clearwell. Discharge pumps convey water
from the wetwell to the McMillan Reservoir. A process flow schematic of the treatment system with
design parameters is shown in Figure 4-2.

Chemical Feed Systems

Raw water from Jetty creek is injected with caustic soda for corrosion control and aluminum chloride
hydrate (ACH) as a filtering aid. A static mixer combines the chemicals into the raw water prior to
membrane pre-filter.

The corrosion control was added to maintain raw water pH. Previously, the City had blended water
from Jetty Creek with water from its wells to achieve proper influent pH. However, due to the poor
quality of these groundwater sources, the wells are no longer in regular use. The feed system consists
of packaged skid manufactured by ProMinet utilizing a gamma L-series metering pump (GALA0708)
with a maximum rated capacity of 1.9 gph @ 101 psig. The system is automated to allow adjustment
to the dosage in relation to the raw water pH level.

In-line coagulation is necessary to aid in the removal of TOC and other suspended solids in the raw
water. TOC have been particularly problematic for the City and have contributed to TTHM and DBP

4-6 HBH Consulting Engineers, Inc.



City of Rockaway Beach Section 4
Water System Master Plan Existing Water System

violations in the past. As part of the WTP improvements, the City re-installed the existing chemical
feed pump and 8" mechanical mixer to deliver ACH to the raw water stream to aid the filtration
process.

All chemicals used in the water treatment process are stored in the attached chemical storage room at
the treatment plant. Individual chemicals are stored in polyethylene drums. All open drums are
located in an overspill containment facility in the chemical room. The City usually keeps one
month’s operational volume of each chemical on hand during normal operations.

Pressure Filters

Four vertical pressure filters were installed by the City in 2013 to provide pre-treatment prior to the
membrane system. These roughing filters were necessary because of lower than expected
performance capabilities of the ultramembrane system. Each filter has a 6-ft tall, 6-ft diameter steel
tank that is filled with mixed media filtering material. The overall filter height is approximately 10
feet. The tanks combine to provide 112 ft* of filtering area resulting in a capacity of 480 gpm.

Table 4-6 - Pressure Filters

Total Rate of Flow 480 gpm
Filtering Area (Total) 112 ft*
Filtering Area (per Tank) 28 ft*
Filtering Rate 4.3 gpm/ft*
Backwash Rate(Water Only) 15.0 gpm/ft®
Combined Backwash 5 gpn/ft’ + 3 SCFM/ft*
Working Pressure 75 psi
10-inch Graded Gravel
Filter Media 12-inch Filter Sand
18-inch Anthracite
Tank Material Steel

Membrane Filter System

The City utilizes two AltaFilter "™ ultrafiltration units manufactured WesTech Engineering, Inc

(Model UF120Sc). Each treatment train contains 18 membrane modules mounted on galvanized
carbon steel frame. The system can be expanded to include up to 24 modules per train. In addition to
the modules, each skid includes pumps piping, valves, instrumentation and controls.

Each treatment unit is equipped with a 120 micron strainer manufactured by Valve and Filter Co
(Model V-500). The strainer removes any large debris which might damage the hollow fiber
membrane. As debris collects on the 200 micron screen, the pressure drop across the screen is
monitored and the filter is automatically flushed when the set-point is reached. Forward flow is not
interrupted during the filter flushing.

HBH Consulting Engineers, Inc. 4-7



Section 4 City of Rockaway Beach
Existing Water System Water System Master Plan Update

After pre-filtration, water is treated using the ultramembrane modules where water flows in an
outside/in direction through the membrane fibers. Each carbon steel module is packed with
Polymem™ ultrafiltration hollow fiber membranes that provide an estimated 1,227 ft* of surface
treatment area. Membrane material is composed of hydrophilic polysulfone with a pore size of 0.01
micron and can operate under a maximum pressure of 35 psi. The design treatment capacity of each
module is 48 gpm.

Table 4-7 - Ultramembrane Water Treatment

Type Ultramembrane Filtration
Manufacturer/Model WesTech/AltaFilter UFA71A
Number of Membrane Modules 36

Membrane Area (Per Module) 1,227 {2

Membrane Area (Total) 4,172

Design Flow Rate 1.15MGD

Backwash Pump Size 50 HP

Backwash Tank Size 3,650 Gal

Air Compressor Capacity 11.9 CFM @ 90 psig
Receiver 60 Gal

CIP Tank Size 75 Gal

Heater 18 KW
CIP/Neutralization Pump 3 HP

CIP/Neutralization Dosing Pumps LMI

CIP Neutralization Tank 3,000 Gal

In addition to treatment processes, the system also performs a number of auxiliary maintenance
processes needed to maintain treatment performance. These include filter backwash cycles, chemical
cleaning, and integrity testing.

A compressed air system is used to supply air to various pneumatically actuated valves as well as
backwash and PDT operations. The system includes two single stage, rotary screw air compressors
manufactured by Atlas Copco (GX4FF) with filter regulators, dryer, and receiver. The compressor
can provide a maximum 16.6 cfm @ 145 psig and has a SHp motor. The receiver capacity is 60
gallons. The system has a noise level rating of 62 DBA at 3 feet.

All plant operations are automatically controlled via Allan Bradley CompactLogix programmable
logic controller (PLC) using RSLogix 5000 software with door mounted Arista industrial panel touch
screen HMI interface. The PLC is programmed for automatic operation of the system, provides data
logging and trending of historical data, and allows remote monitoring and control of the various
facilities. In addition, all safety and equipment protection interlocks and shutdown alarms are
programmed at the PLC level. Manual processes are typically needed only for routine maintenance,
such as chemical change out and for cleaning of the membrane treatment modules.

4-8 HBH Consulting Engineers, Inc.



City of Rockaway Beach Section 4
Water System Master Plan Existing Water System

Disinfection

As part of the 2010 WTP improvements, the City installed a new hypochlorite disinfection system to
replace the previous system that relied on chlorine gas for disinfection. Additionally the hypochlorite
system also aids in the filter's chemical cleaning process as well as periodically being used during the
filter backwash cycle. A new ventilation system was also installed as part of the WTP improvements.

Treated water from the ultrafiltration treatment trains is disinfected using sodium hypochlorite prior
to being discharged to the WTP clearwell. The system includes a ProMinent prepackaged system
utilizing two Gamma L-series positive displacement, diaphragm metering pumps (Model 0220). The
pumps feed from a 600 gallon HDPE storage tank containing a 0.8% solution of hypochlorite. The